EPA 430-9-76-002

AN ANALYSIS
OF
CONSTRUCTION COST EXPERIENCE
FOR
WASTEWATER TREATMENT PLANTS

<€D STy
S,

g -’ )
%Mg
Z <
% S
4 N
7,’4 ?,O
L prot

FEBRUARY 1976

U.S. ENVIRONMENTAL PROTECTION AGENCY
Office of Water Program Operations
Municipal Construction Division
Washington, D.C. 20460

MCD-22



EPA Review Notice

This report has been reviewed by the Environmental Protection Agency
and approved for publication. Approval does not signify that the
contents necessarily reflect the views and policies of the Environmental
Protection Agency, nor does mention of trade names or commercial pro-

ducts constitute endorsement or recommenddtion for use.

NOTES

To order this publication, An Analysis of Construction Cost Experience
[...]
accepted for inclusion in the data base.

To develop the data base, a total of ten EPA Regional Offices were
contacted, and nine were visited, by personnel of the Municipal Construction
Division of EPA. The nine Regional Offices visited were: Region | (Boston);
Region 11 (New York); Region 111 {(Philadelphia); Region IV {Atlanta);

Region V (Chicago); Region VII (Kansas City); Region VIIl (Denver);
Region IX (San Francisco); and Region X (Seattle). From this information
on individual grants contained in the construction grant files of each
Regional Office, the following types of information were excerpted and
recorded (as available) for each selected project:

1. Grant application, location, and EPA Project Number.
2. Types of construction, i.e.: complete new sewage treatment plant;
upgrading of an existing plant; or upgrading and expansion of an

existing plant.

3. Design flow rates for the new plant and (if applicable) for the plant
prior to expansion.



L, Construction bid cost and date of bid.

5. Total grant eligible cost (i.e. construction, architect and engineer
fees, and legal, administrative and contingency costs), for the
treatment plant.

6. Effluent design criteria (design effluent quality) and influent stream
characteristics.

7. Unit process flow diagram for the liquid stream and residual solids
treatment trains.

8. Factors which might abnormally affect the bid price were identified
(such as unusual site work or influent quality).

9. Backup information such as bid proposals and consultant reports were
also obtained.

The implementation of this procedure resulted in the collection of
bid information and supporting materials for over 200 individual projects.
After initial screening of this data base for completeness of description
of the individual projects, a total of 157 projects were selected for the
analysis of construction cost experience presented herein.

PRESENTATION OF DATA BASE

Pre-Processing of Bid Information

In order to organize the bid information for the analysis presented
subsequently, it was first necessary to: (1) convert bid costs to grant
eligible construction costs (in those cases wherein the latter information
was not provided); (2) update the grant eligible construction costs from
the date of bid to a current time horizon; and, (3) classify each project
as to design treatment level (in terms of the design effluent quality), type
of construction (new plant, upgraded plant, or upgraded/expanded plant),
and the unit processes that were constructed or added.

Ninety five of the 157 bids in the data set contained complete infor-
mation on the grant eligible construction cost; consequently, it was
necessary to convert construction bid costs to grant eligible costs for 62
of the bids. To develop a relationship between construction bid cost and
grant eligible cost for use in the conversion, an analysis was made of the
difference between the two cost parameters for each of the 95 bids containing
both cost parameters. From this analysis, it was found that, the grant eligible
construction cost was an average of 17 percent greater than the construction
bid cost for the 95 bids analyzed. On this basis, an escalation factor of
20 percent was used to estimate grant eligible costs for the 62 bids for
which only bid cost information was provided.

Grant eligible construction costs were updated from the bid date to
a current time horizon (Winter 1976) using the EPA Sewage Treatment Plant
Construction Cost Index (STP Index). The base value for the STP Index
is 100 (1957 - 1959), and it was assumed (unofficially) that the national

5



average value of the STP Index will be 263 in the Winter Quarter of 1976.

The updating procedure was done by escalating the grant eligible construction
cost for each bid by the ratio of: 263 divided by the national average

value of the STP Index at the date of the bid.

The third pre-processing step involved the classification of each bid
in terms of type of construction, design treatment level provided, and unit
processes constructed. The classifications used to characterize the type
of construction in each project are presented in Table 1, the treatment
categories used to characterize the design treatment levels of each plant
are presented in Table 2, and the unit process classifications are presen-
ted in Table 3. Each bid was assigned the applicable code for type of
construction (Table 1), the applicable treatment category code from Table 2,
and the applicable unit process codes for the types of secondary, tertiary,
and residual solids treatment unit processes (from those listed in Table 3).
It was recognized that the above characterization procedure may have resulted
in the excessive disaggregation of the data base for purposes of the analysis;
however, the intent was to maximize the possible distinctions that could
be made from bid to bid in the development of the analysis.

As a final preprocessing step, each bid was identified by a three digit
bid number. The bid number was designed so that the first digit (i.e. the
""hundreds' digit) contain information on the flow rate and type of construc-
tion for each plant, as follows:

Bid Number Design Flow Rate Type of Construction
1XX <1 mgd New Plant
2XX <1 mgd Upgraded plant
3XX <1 mgd Upgraded/expanded plant
Lxx >1 mgd New Plant
5XX >1 mgd Upgraded Plant
6XX >1 mgd Upgraded/expanded plant

The abbreviafion "'mgd'' connotes millions of gallons per day.

Presentation of Pre-Processed Data Base

The bid data base, pre-processed as described above, was compiled
in the "Summary of Bid Information'' that is presented in Appendix A. The
summary of Appendix A is organized in the following format: (one line per
bid)

Column 1 contains a three digit Bid Number assigned uniquely to each
bid.

Column 2 contains the EPA Project Number, a six digit code.
Column 3 contains the design flow rate in units of mgd.

Column 4 contains the updated grant eligible construction cost for the
plant (adjusted to an STP Index of 263) in units of millions of dollars.



TABLE 1. DESCRIPTION OF CODES FOR TYPE OF CONSTRUCTION IN SUMMARY OF BID
INFORMATION

QF INAL No. of | % of
Code Definition Ratio of QINITIAL] Plants | Total
] New plant -- 99 63
2 Upgrade; primary to secondary ] 12 8
3 Upgrade; primary to tertiary 1 1 <1
4 Upgrade; secondary to tertiary 1 3 2
5 Upgrade/expansion; primary to second. >4 0 -
6 Upgrade/expansion; primary to second. 2 to 4 6 4
7 Upgrade/expansion; primary to second. 1.33 to 2 3 2
8 Upgrade/expansion; primary to second. <1.33 5 3
9 Upgrade/expansion; primary to tertiary, >4 0 -
10 Upgrade/expansion; primary to tertiary 2 to b 1 <1
11 Upgrade/expansion; primary to tertiary 1.33 to 2 4 3
12 Upgrade/expansion; primary to tertiary <1.33 2 1
13 Upgrade/expansion; second. to tertiary >k ! <]
14 Upgrade/expansion; second. totertiary 2 to & 9 6
15 Upgrade/expansion; second. to tertiary 1.33 to 2 5
16 Upgrade/expansion; second. totertiary| <1.33 2 ]
17 Expansion at same treatment level -- L 3




TABLE 2. DESCRIPTION OF CODES FOR TREATMENT CATEGORIES IN SUMMARY OF BID
INFORMAT I ON
Treatment Level
BOD | SS Post- No. of | Cum.
Code mg/? mg/ ) P NH3-N N03-N Aeration Plants | Percent
] 20-30 20~30 -- -- -- -- 66 42
2 5-19 5-19 -- -- -- -- L9 73
3 5-19 5-19 R -- -- -- 15 83
4 5-19 5-19 R R -- -- 8 88
5 5-19 5-19 -- 2 89
6 <5 <5 R R R -- 3 91
7 5-19 5-19 -- R -- -- 6 95
8 5-19 5-19 | - -- -- Yes 4 99
9 5-19 5-19 R R Yes 0 99
10 <5 <5 R R R Yes 0 99
11 5-19 5-19 -- R -- Yes [ 99
12 5-19 5-19 -- R -- Yes 1 99
13 <5 <5 -- -- -- -- 2 100
Note: R = Removal




TABLE 3.

DESCRIPTION OF CODES FOR UNIT PROCESS TRAINS USED IN SUMMARY OF BID

INFORMAT | ON

Code

011
012
013
o4
015
016
017
018
019

021
022
023

031
032
033
034

oM

051

Code

11
112
113
114
115

121
122
123
124

131
132
133
134

141
142

SECONDARY TREATMENT UNIT PROCESSES

Description

Activated sludge
Contact stabilization
Extended aeration
Step aeration

Pure oxygen

Roughing filter - conventional activated sludge
Primary chemical and activated sludge

Physical chemical

Primary chemical and oxygen activated sludge

(std. rate)
(high rate)

Trickling filter
Trickling filter
Trickling filter

Lagoon (single)
Lagoon (series)
Aerated lagoon (single)
Aerated lagoon (series)

Biodisc

Oxidation ditch

TERTIARY TREATMENT UNIT PROCESS

Description

Filtration only

Filtration - activated carbon
Filtration- microscreening
Microscreening

Activated carbon only

Nitrification
Nitrification
Nitrification -
Nitrification

1

filtration
P removal

denitrification
denitrification
denitrification
denitrification

Nitrification
Nitrification
Nitrification
Nitrification
carbon

1

P removal - filtration

(high rate) - step aeration

- filtration
P removal - filtration - activated carbon

- filtration
- P removal - filtration
- P removal - filtration - activated

P removal - filtration - activated carbon



clarification (no filtration)
clarification - microscreening

ammonia stripping - filtration
ammonia stripping - filtration - activated carbon

Filtration - ammonium ion exchange
Filtration - activated carbon - ammonium ion exchange

filtration - ammonium ion exchange
filtration - activated carbon -ammonium ion exchange

filtration - activated carbon
bfeakpoint CI2 - filtration - activated carbon

Chiorination - deachlorination - post aeration

Lagoons (polishing)
Evaporation/percolation pond

RESIDUAL SOLIDS TREATMENT UNIT PROCESSES

Thickening - air drying
Thickening - dewatering

Sludge lagoon - air drying

Anaerobic Digestion
Anaerobic Digestion - dewatering

anaerobic digestion

anaerobic digestion - air drying

anaeriboc digestion - dewatering

anaerobic digestion - dewatering - air drying

dewatering - incineration

dewatering - recalcination

dewatering - recalcination - incineration
heat treatment

heat treatment - incineration

heat treatment - filtration

TABLE 3. (CONTINUED)

Code Description
143 P removal -
144 P removal -
151 P removal -
152 P removal
161
162
163 P removal -
164 P removal -
171 Breakpoint Cl
172 P removal -
181 Post aeration
182
191 Spray irrigation
192
193

Code Description
211 Thickening - only
212
213
214 Air drying
215
216 Dewatering
217 Incineration
218
219
221 Thickening
222 Thickening
223 Thickening
224 Thickening
231 Thickening
232 Thickening
233 Thickening
234 Thickening
235 Thickening
236 Thickening
237 Thickening

heat treatment - dewatering - incineration

10



TABLE 3. (CONTINUED)

Code Description

24 Aerobic digestion

242 Aerobic digestion - air drying

243 Aerobic digestion dewatering

244 Aerobic digestion - thickening - dewatering

245 Aerobic digestion/anaerobic digestion - air drying

246 Aerobic digestion/anaerobic digestion - thickening - heat treatment

dewatering

251 Pump/haul

11



The abbreviation for this parameter used in Appendix A and subsequently
in this report is ''UC'", for '‘updated cost.'

Column 5 contains the updated unit cost (or "WUC"), which is equal to the
quotient obtained dividing UC by the design flow rate, and is expressed
in units of $/gpd (Dollars per gallon per day of capacuty)

Column 6 contains the code for type of construction, based upon the
code system of Table 1.

Column 7 contains the code for the treatment 'category or level of
treatment (from Table 2).

Column 8 contains the code for the applicable secondary unit process
train (from Table 3).

. Columns 9 to 11 contain the code or codes for the applicable tertiary
treatment unit processes (from Table 3).

Columns 12 and 13 contain the code or codes for the appllcable residual
solids treatment unit processes (from Table 3).

Columns 14 and 15 contain the EPA Region code and project location,

To exemplify the interpretation of the summary, an example bid listing
is presented for Bid Number 134. This entry contains information for a new
treatment plant of less than one mgd capacity that is located in Washington
Township, PA. The design capacity of this plant is 0.2 mgd, its updated
grant eligible construction cost is $0.649 million, and its updated unit cost
is $3.25/gpd of capacity. The Treatment Category for this plant is 02, i.e.
the plant was designed to produce an effluent containing 5 - 19 mg/1 BOD
and 5 - 19 mg/1 SS (Table 2). Secondary treatment is provided by extend@d
aeration (Code 013; Table 3); tertiary treatment by microscreening (Code 113);
and residuals solids treatment by thickening and air-drying (Code 212).

Discussion of Data Base

The bid data base as displayed in Appendix A contains a description
of each bid in a number of different dimensions, e.g., in terms of updated
cost (UC), updated unit cost (UUC), design flow rate, type of construction,
treatment category, location, type of secondary treatment unit process
train, etc. In order to present a brief picture of the content of the data
base, the distribution of the bids with respect to several of these dimensions
is discussed below.

The bid data base contains information on individual projects located
within 37 of the 48 contiguous states. The contiguous states which are not
represented in the data set are: Connecticut (Region 1); Alabama, Georgia,
Kentucky, and Mississippi (Region 1V); Arkansas, Louisiana, New Mexico,
Oklahoma, and Texas (Region V1); and Arizona (Region 1X). Thus, from a
locational perspective, every sector of the nation with exception of the
south-central states is represented to some extent in the sampling.

12



. The distribution of treatment plants by design flow rate is presented

in Tab1§ L. The range of design flow rates for all 157 plants in the data
set varies from less than 0.1 mgd to 120 mgd, and the range of design flow
rates for all new plants varies from less than 0.1 mgd to 64.1 mgd. About

50 percent of the new plants have design flow rates of less than or equal

to one-mgd, as opposed to only 31 percent of the other plants (''other'
connoting existing plants that are either upgraded or expanded and upgraded).
Nearly 50 percent of the "other" plants are designed to handle flow rates of
equal tosor less than two mgd. Additionally, about two thirds of the new plants
have design flow rates of less than or equal to two mgd, whereas two thirds
of the other plants are designed to handle flow rates less than or equal to
five mgd. Based on these observations, the median flow rate for new

plants in the data set (about one mgd) is half the median value of two
mgd for other plants.

The distribution of treatment plants by type of construction is presen-
ted in the right hand columns of Table 1. Sixty three percent of the sampling
involves new sewage treatment plants, whereas about 10 percent of the bids
pertain to upgraded plants and the remaining 27 percent of the bids relate
to plants that have been both upgraded and expanded. The distribution of
treatment plants according to treatment category is presented in Table 2,
(right hand columns). Forty two percent of the plants were designed to
provide Category 1 effluents (Category 1 is assumed to correspond to the
minimal national level of secondary treatment) and 73 percent of the plants
were designed to meet effluent BOD_ and SS design criteria but no other
effluent criteria. The remaining “27 percent of the plants were designed
to meet one or more of the additional effluent criteria of ammonia-nitrogen,
nitrate-nitrogen, and phosphorus removals, and post aeration.

The distribution of treatment plants by principal unit processes is
described in Table 5. The term principal unit process as used in this
context connotes the secondary treatment unit process train. The conven-
tional activated sludge process was specified in fully one third of the
plants in the sampling. Extended aeration, contact stabilization, and lagoon
systems were specified as the principal unit process in an additional 39
percent of the plants in the sampling. In addition to the ''old line'"
principal unit process trains such as trickling filters and oxidation ditches,
the data set also includes plants containing new process developments such
[...]
436 510435 050.000 S0.546 01.01 01 01 011 000 000 000 231 000 O3 HOPEWELL, VA,
437 560095 004.500 05359 01.19 01 01 034 000 000 000 222 000 08 CHEYENNE, WY.
438 540182 001.200 04704 03.92 01 08 011 000 000 000 213 000 O3 BLUEFIELDs WVe
439 420781 002.000 04.618 02.31 01 01 011 000 000 000 218 216 03 SCHUYLKILL HAVENs PAe.
440 100088 003.000 05.698 0190 01 02 011 114 000 000 242 000 03 BETHANEY BCHs DL
441 230092 001.230 04.999 04,06 01 01 013 141 000 000 216 000 O1 HARTLAND, ME.
442 230096 001.210 01.884 01.56 01 01 012 000 000 000 213 000 01 LISBONs ME.
443 250227 0124400 19.421 01.57 01 04 011 121 000 000 231 000 O1 FITCHBURGs MA,
444 250753 015.300 33.451 00.60 01 01 018 112 000 000 215 000 01 WORCHESTERs MA,
445 250258 056.000 494555 00.77 01 01 011 000 000 000 231 000 O} SPRINGFIELD, MA.
446 270748 0644100 S7.716 01.32 01 01 011 000 000 000 236 000 01 DULUTHs MN,
447 330104 043.600 05.568 05.30 01 03 015 141 000 000 231 000 05 ALLENTOWNs NHe.
448 250234 015.300 15.916 01.04 01 01 018 012 000 000 215 000 O FITCHBURG, MA. 92% industrial



LE

Bid

TABLE 8

- SUMMARY OF BID INFORMATION

Proj. Design uc uuc Unit Processes EPA
No, No, Flow(mgd) (SM) ($/gpd) Sec. Tertiary Res.Solids Reg. Project location

(1) (2) (3) (L) (5) (6) (7) (8 (9 (o) (1) (12) (13) (14)  (15)

501 060621 0154000 21.054 01le40 01 01 013 000 000 000 213 000 09 SANTA ANNA, CA,
502 060681 007.500 01.%81 00.25 04 04 000 152 000 000 000 000 09 S. TAHOE, CA.

503 160188 012.000 06.6587 00.56 02 61 011 000 000 000 000 000 10 POCADELLO. ID

504 170876 001200 02.193 01.83 01 02 011 000 000 000 242 000 05 ALGONQUIN, ILe.

505 262142 001500 02.018 01.35 02 03 011 143 000 000 000 000 05 GRAND LEDGE,s MI.
506 270720 002.000 02.403 01.20 01 03 013 141 000 000 211 215 05 VIRGINIAs MN.

507 390626 018500 19179 01.04 04 04 000 121 143 000 211 215 05 LIMA, COH.

SO08 420447 002.560 01.586 0062 02 01 022 000 000 000 216 000 03 AMBRIDGE, PA.

509 420682 001.000 01.704 01.70 02 01 011 000 000 000 000 000 O3 HAMBURGs PA.

510 420697 001.750 03.361 01.92 02 02 011 000 000 000 211 216 03 TAMAQUA. PA,

511 460218 001830 01.157 00.63 02 01 022 000 000 000 000 000 08 YANKTON,s SD.

512 530503 001.650 01.627 00.90 02 01 011 000 000 000 222 000 10 DOUGLAS CO, WA

513 540199 017.000 14.661 00.86 02 01 011 000 000 000 211 217 03 HUNTINGTONs WV,
A01 060579 003.300 03,948 01.20 12 01 016 191 000 000 222 000 09 SANGER,s CA.

602 060591 011.000 09.862 00.90 17 01 011l 000 000 000 224 000 09 ESCONDIDO, CA.

6503 060603 019.000 20159 0l.06 15 02 011 111 000 000 000 000 09 LOS ANGELES, CA
604 060735 120.000 74,994 00.62 11 02 015 121 115 000 000 000 09 E BAY OAKLANDs CA,
605 080328 012.000 11.159 00.93 06 02 013 000 000 000 242 000 08 FT COLLINS,s CO.
606 0R0329 020.000 26.229 0131 08 02 01> 000 000 000 223 000 08 LITTLETON/ENGs CO.
607 120473 060000 93.000 91.55 11 05 019 131 000 000 218 000 04 TAMPA,s FlL.

608 170970 003000 014485 00.50 17 02 01l¢ 000 000 000 211 251 OS5 OFALLONs ILe.

609 171202 00%500 02.720 01+49 15 13 011 111 000 000 242 000 0S5 MATTOON., IL.

610 171332 011100 124230 0110 06 01 011 000 000 000 223 000 05 E MOLINE, IL.

611 171397 012.000 11843 0099 14 02 011 111 000 000 245 000 05 HINSDALE, IL.

612 180474 001000 01900 0190 14 13 017 111 000 000 221 251 05 SCHERERVILLE,s IN,
613 180538 060000 41e514 0069 17 02 017 000 000 000 218 000 05 FT WAYNEs IN.

614 190593 007500 08.376 0l.12 08 07 011 000 000 000 221 000 07 CLINTON, IA.

615 200406 0044000 02.587 00.65 06 01 016 000 000 000 218 000 07 GARDEN CITYs KS.
616 250305 002.160 064140 02.84 10 04 013 111 181 000 223 000 01 MIDDLEBOROUGHs MA,
617 262127 0504000 60.896 01.22 15 02 016 114 182 000 000 000 05 FLINTs MI,

618 270871 003.500 044119 01.18 03 02 023 181 000 000 218 215 05 FAIRBOLTs MN.

619 290564 (024.000 45671 01490 14 07 015 121 000 000 223 000 07 SPRINGFIELDs MO.
620 290652 007.000 07466 0le07 06 01 0722 000 000 000 213 217 07 CAPE GIRARDEAUs MO,
621 300163 002.700 014711 0U.64 12 02 022 111 000 000 211 215 08 KALISPELLs MT.

622 310444 001.500 01,763 01.18 08 01 022 000 000 000 218 214 07 LEXINGTON NB,



8¢

TABLE 8 = SUMMARY OF BID INFORMATION
Bid Proj. Design uc uuc Unit Processes EPA
No. No. Flow(mgd) ($M) ($/gpd) Sec. TJTertiary _Res.Solids Reg. Project location
(1) (2) (3) (4) (5) (6) (7) (8) (9) (10) (11)y (12) (13) (14) (15)
623 380321 005.040 04.434 00.88 15 02 013 111 000 000 218 000 08 BISMARK, ND o
624 390593 005.000 04.502 00.90 11 03 011 143 000 000 222 242 05 MT VERNONs OH.
6525 390599 003.000 04.241 0l.s4l 07 03 016 000 000 000 242 000 0S5 URBANA, OH.
626 470027 (0024100 04422 02.11 13 11 011 122 182 000 244 000 04 KNOXVILLEs TN
627 510329 015.000 04.298 00.29 06 01 011 000 000 000 246 000 03 PETERSBURGs VA.
628 550648 015 ,500 20.627 01,33 15 03 022 141 000 000 219 000 0S5 MANITOWAC, WIl.
629 550662 001900 02.259 0119 07 01 022 000 000 000 222 251 05 RHEINLANDERy WI.
H30 590687 002.000 034929 01e96 01 03 011 111 000 000 243 000 05 RIPON, WIl.
631 550788 (011100 206189 01.82 n7 01 01 000 000 000 236 251 05 FOND DU LACe WI.
632 560109 006400 04+334 00.68 08 01 011 000 000 000 222 000 08 CASPERs WY,



APPENDIX B

TREATMENT PLANT COST ESTIMATES

The Guides cost estimating system was used to estimate treatment plant
costs for a number of purposes as discussed in Section tll. The conditions
under which the cost estimates were developed with the unit process base ca-
pital cost equations of the Guides system are also discussed in Section
I'lt, and the purpose of this Appendix is to describe the specific treat-
ment system alternatives for which estimates were made, and to summarize
the estimates.

A summary of each cost estimate prepared with the Guides system is
presented in Table 9. Each alternative is defined in terms of unit
process content, the treatment category (in Table 2) analogous to the
level of performance assigned to the alternative in the Guides system,
and the cost estimates developed at each of four flow rates (1, 5, 20 and
100 mgd). The unit processes in each alternative are described in Tables
10 and 11, and all of the estimates were developed using a value of 263
for the STP Index and a surcharge of 20 percent to account for site work,
yard piping and other cost items not included in the unit process cost
expressions of the Guides system.

A total of nine alternatives were evaluated in Treatment Category
1 and the mean cost for all nine alternatives was determined as a function
of the flow rate. The values of the high, mean and low cost estimates at
each of the four flow rates as presented in Table 9 were used to compile
Curves B, C, and D respectively of Figure 4 (Section 111).

In the development of the cost curves presented in Figures 6 and 7,
it was necessary to use the Guides system to determine the relative cost
differences (or cost escalation factors) between each treatment category
as a function of flow rate. The alternatives within the Guides system
selected for the cost estimations are identified by unit process content
for Treatment Categories 2 to 6 of Table 9. The alternatives specified
in each of these categories were selected because of their representativeness
in current practice. The cost estimates developed for the first alter-
native in each treatment category in each case incorporating the activated
sludge process were selected for use in developing the cost escalation
factors because fully one third of the plants in the bid data base were
activated sludge plants (Table 5). The cost estimates for the first al-
ternative of Treatment Categories 2 to 6 were divided by the cost estimates
for the first alternative in Treatment Category 1, and the resultant cost
escalation factors are presented in Table 12.

It is apparent from inspection of the factors presented in Table 12
that the magnitude of the factors within each category varies nonlinearly
with respect to flow rate. As discussed in Section Ill, the nonlinearity
is associated with the structure of the base capital cost relationships in
the Guides system. Because of the nonlinearity, an average cost escalation
factor was determined for each treatment category, and with one exception
the average factors reported in Table 12 were used in deveioping the curves
of Figures 6 and 7. The exception was with respect to Treatment Category 2,
wherein the average factor value was 1.28 and the value of the factor
used was 1.20, based upon engineering judgement.

39



TABLE 9. SUMMARY OF TREATMENT PLANT CONSTRUCTION COST ESTIMATES
Estimated Cost ($ Mi]liog)
Treatment | Att. at Design Flow Rate(mgd)
Category | No Unit Processes by Alternative 1 5 20 100
] 1 AA, AB, A-1, C-1, R, 0-5, L-1 .06 | 3.7319.05 | 34.4
2 AA, AB, A-1, C-1, R, P-6, 0-8,M-1 .67 | 5.13{11.7 | 38.7
3 AA,AB,A-1,C-1,R,0-1,P-1 2.53 | 4.97 {11.5 ] 38.7
L AA,AB,A-1,C-1,R,0-1,P-5 2.36 | 4.58(10.7 | 36.7
5 AA,AB,A-1,B-1,R,L-1,N-1 1.63 | 3.54{9.79 | k0.2
6 | AA,AB,A-1,B-1,R,L-1,0-5 1.84 [ 3.50(8.81 | 34.1
7 AA,AB,A-1,B-1,R,0-8,P-6 2.42 | 4.9011.4{38.4
8 AA,AB,A-1,B-1,R,0-1,P-1 2.30 | 4.74111.3 | 38.4
9 AA,AB,A-1,B-1,R,0-1,P-5 2.14 | 4.35{10.4 | 36.4
1 - Mean Cost (Alternatives 1 to 9) [2.22| 4.38(10.5{ 37.3
2 1 AA,AB,A-3,R,C-2,0-4,P-} 2.70(5.32{12.31{ 35.8
2 AA,AB,A-3,R,B-2,0-2,0-4 2.36 | 4.63]10.7 { 36.0
3 AA,AB,A-3,R,B-2,0-4,P-4 2.50( 5.10(12.0¢} 35.0
3 1 AA,AB,A-1,C-1,F-2,R,0-5,L-1 2.70| 4.61{10.8{ 41.0
4 1 AA,AB,A-2,G-4,R,0-3,P-3 3.22 1 5.29{12.1 | 41.3
5 1 AA,AB,A-2,G-4,H,R,0-3,P-3 3.56| 5.90[13.7 | 48.2
6 1 AA,AB.A-2,G-4,H,0,R,0-3,P-3 3.97| 7.09/16.7 | 56.8
Notes: ]Treatment categories from Table 2.

2For unit process codes, see Tables 10 and

3

Lo

11

Estimated using cost equations from Table B-1 of "A Guide to the
Selection of Cost Effective Wastewater Treatment Systems' (EPA
430/9-75-002), March 1975, an STP Index of 263, and a 20% surcharge
for site work and buildings .



TABLE 10. WASTEWATER TREATMENT UNIT PROCESSES

AA. Preliminary Treatment D.  Filtration
Influent: Raw wastewater Influent: Effluent from A-2, B-2, B-3, C-2,
C-3,C4,C5,F-1orF-2
AB. Raw Wastewater Pumping G-1,G-2,G-3,G-4,H, 4, K
Influent: Effluent from AA
E.  Activated Carbon
A. Primary Sedimentation Influent: Effluent from D
Influent: Effluent from AA or AB
A-1  Conventional F.  Two-Stage Tertiary Lime Treatment
A-2 Two-Stage Lime Addition F-1 Influent: Effluent from B-1
A-3 Single Stage Lime Addition F-2 Influent: Effluent from C-1
A-4  Alum Addition
A-5 FeClg Addition G. Biological Nitrification
G-1 Influent: Effluent from C-6
B.  Trickling Filter G-2 Influent: Effluent from B-1
B-1 Influent: Effluent from A-1 G-3 Influent: Effluent from A-3, A-4 or A-5
B-2 Influent: Effluent from A-3 G-4 Influent: Effluent from A-2,C-7 or C-8
B-3 Influent: Effluent from A-4 or A-S
H. Biological Denitrification
C. Activated Sludge Influent: Effluent from G-1, G-2, G-3 or G-4
C-1 Conventional
Influent: Effluent from A-1 l. lon Exchanges
C-2 Conventional Associated with A-2, B-2, B-3, C-2, C-3, C-4,
Influent: Effluent from A-3 C-5, F-1, or F-2
C-3 Conventional
Influent: Effluent from A4 or A-5 J. Breakpoint Chlorination
C-4 Alum Addition influent: Effluent from A-2, B-1, B-2, B-3, C-1, C-2,
Influent: Effluent from A-1 C-3,C4,C-5,F-tor F-2
C-5 FeCI3 Addition
Influent: Effluent from A-1 K.  Ammonia Stripping
C-6 High Rate Influent: Effluent from F-1 or F-2
{nfluent: Effluent from A-1
C-7 High Rate & Alum Addition R. Disinfection
Influent: Effluent from A-1 Influent: Effluent from any treatment process

C-8 High Rate & FeCI3 Addition
Influent: Effluent from A-1

Source: "A Guide to the Selection of Cost Effective Wastewater Treatment
Systems'' (EPA 430/9-75-002, March 1975)

b



TABLE 1}. SLUDGE HANDLING UNIT PROCESSES

L. Anaerobic Digestion
L-1 Sludge Influent: Generated from A-1+B-1, C-1 or C-6
L-2 Sludge Influent: Generated from A-1+C-4, or C-5, or C-7, or C-8,
A-4+B-3 or C-3, A-5+B-3 or C-3

M. Heat Treatment
M-1 Sludge Influent: Generated from A-1+B-1, C-1 or C-6
M-2 Sludge Influent: Generated from A-1+C-4 or C-5, or C-7, or C-8,
A-4+B-3 or C-3, A-5+B-3 or C-3

N. Air Drying
N-1 Sludge Influent: Effluent Sludge from L-1
N-2 Sludge Influent: Effluent Sludge from L-2

O. Dewatering
0O-1 Sludge Influent: Generated from A-1+B-1, C-1 or C-6
O-2 Sludge Influent: Generated from A-1+C-4 or C-5, or C-7, or Cc-8,
A-4+B-3 or C-3, A-5+B-3 or C-3

O-3 Sludge Influent: Generated from A-2
O-4 Sludge Influent: Generated from A-3+B-2 or C-2
O-5 Sludge Influent: Effluent Sludge from L-1
O-6 Sludge Influent: Effluent Sludge from L-2
O-7 Sludge Influent: Generated from F-1 or F-2
0O-8 Sludge Influent: Effluent Sludge from M-1
O-9 Sludge Influent: Effluent Sludge from M-2
P. Incineration

P-1 Influent Sludge: Effluent Sludge from O-1
P-2 Influent Sludge: Effluent Sludge from O-2
P-3 Influent Sludge: Effluent Sludge from O-3
P-4 Influent Sludge: Effluent Sludge from O-4
P-5* Influent Sludge: Effluent Sludge from O-7+0-1
P-6 Influent Sludge: Effluent Sludge from O-8
P-7 Influent Sludge: Effluent Sludge from O-9

Q. Recalcination (includes chemical storage & feeding)
Q-1 Sludge Influent: Effluent Sludge from O-3
Q-2 Sludge Influent: Effluent Sludge from O-4
Q-3 Sludge Influent: EffluentSludge from O-7

Source: '"A Guide to the Selection of Cost Effective Wastewater Treatment
Systems'' (EPA l+30/9-75-002, March, 1975)

L2



TABLE 12. COST ESCALATION FACTORS BETWEEN TREATMENT CATEGORY ONE AND SPECIFIED

TREATMENT CATEGORY FOR SELECTED ALTERNATIVES

I Cost Escalation from Treatment Cgtegory One
' to Specified Category
Treatment | Selected Design Flow Rate (mgd) Factor
Category | Alternative 1 5 20 100 Average Used
1 1 1.00 1.00 1.00 1.00 1.00 1.00
lo2 ] 1.31 [ 1.43 [ 1.36| 1.04 | 1.28 1.20
I3 1 1.31 | 1.24 |1.20] 1.19 1.23 1.23
ii |
[ 1 1.56 [ 1.42 | 1.34| 1.20] 1.38 1.38
5 1 1.73 |1.58 | 1.52| 1.40 1.56 1.56
6 1 1.92 [1.90 ' 1.85] 1.65 1.83 1.83

Notes: ]Treatment categories from Table 2
2Alternatives as specified by "Alternative Number'' in Table 9

3Ratio of estimated construction at specified treatment category
to that at Treatment Category 1, at each flow rate

43



APPENDIX C
TABLE 13

CITY MULTIPLIERS FOR TREATMENT PLANT CONSTRUCTION

LOCATION TREATMENT PLANT CITY
MULTIPLIER
ATLANTA, GEORGIA .8347
BALTIMORE, MARYLAND 1.0083
BIRMINGHAM, ALABAMA .8264
BOSTON, MASSACHUSETTS 1.1132
CHARLOTTE, NORTH CAROLINA .6281
CHICAGO, ILLINOIS 1.1570
CINCINNATI, OHIO 1.0331
CLEVELAND, OHIO 1.0744
DALLAS, TEXAS .7934
DENVER, COLORADO .8843
DETROIT, MICHIGAN 1.0083
HOUSTON, TEXAS .8678
KANSAS CITY, MISSOURI 1.0000
LOS ANGELES, CALIFORNIA 1.0578
MIAMI, FLORIDA .8843
MILWAUKEE, WISCONSIN 1.0331
MINNEAPOLIS, MINNESOTA .9091
NEW ORLEANS, LOUISIANA .9256
NEW YORK, NEW YORK 1.3223
PHILADELPHIA, PENNSYLVANIA 1.1818
PITTSBURGH, PENNSYLVANIA 1.0413
ST. LOUIS, MISSOURI 1.1570
SAN FRANCISCO, CALIFORNIA 1.1157
SEATTLE, WASHINGTON 1.0330
TRENTON, NEW JERSEY 1.0826

NOTE: the treatment plant construction cost presented in Figures 5 and 6 can
be muitiplied by the above multipliers to account for Tocal Tabor and
material cost variations.

44

# U.S, Government Printing Office: 1977-778-743/135 Region 8



